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ITEM [PART NO. DESCRIPTION QTY. WEIGHT REVISIONS
1 [sMU2080.06 CLAMP PLATE 2 6.43 LBS N NP T o162
2 |SMU208004 MOUNT 2 12.15 LBS
3 |MT1-384-16 3/4" X 16" GALV THREADED ROD 4 1.99 LBS
4  |GWF-06 3/4" GALV FLAT WASHER 8 0.10 LBS
5 |GwL-06 3/4" GALV LOCK WASHER 8 0.09 LBS
6 |GN-06 3/4" GALV HEX NUT 12 0.04 LBS
7 |MTC337710 Eye Bolt 5/8" Dia 1-3/4" Long 7 0.73 LBS
8 |GWL-05 5/8" GALV LOCK WASHER 7 0.09 LBS
9 [GN-05 5/8" GALV HEX NUT 7 0.04 LBS
TSR [ [ e | SWUMDS
NOTES ALL DIMENSIONS ARE IN INCHES U.0S. o BTYP SAKITS PLFJT:;;;SG\ Saddle Mount for MD-S Guy Wires w/ Eye Bolts
1. ALL METRIC DIMENSIONS ARE IN BRACKETS. T / Loz | i JSSEVBLY DRANING
COMMSCOPE’
REMOVE BURRS AND BREAK EDGES .005 A —
DO NOT SCALE THIS PRINT 53.33 LBS Hickory, NC 28602 US.A.
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